



7 8 9 : ;

I5#6*4748)*#D;,
FZ25PWA00015

CHINA CLASSIFICATION SOCIETY

< => ? @ = =

CERTIFICATE OF WORKS APPROVAL

A &

This is to certify *3)*3#(C): "7)8*6#6(!*)#S\$4: %3#8#6*4748)*#C##!*3#6#G"46#C#: *!%; 7*3#!*): \$)6\$!%-4!*\$%&#-; B\): \$!4!%)E)4-) &=# B4*3*3#(%)&4-4*%) : \$!8; : \$4*4; : !%; %96; \$"8#*3#96; \$"8*!\$#!864&#\$4: %3#8#6*4748)*#,

B C > /Manufacturer

D E F G 2 H I ` J K L

Fujian Tsingtu New Materials Co.,Ltd

MN /Address

>3)B): %P4=) ?#/%Q): B"%2; B: /H"%): %54*'/AD4: ?\$#%54*'/AH"S4): /534:)

O P Q R /Product

S T

Steel Slab

? @ U V /Approval Standard

1. 1 3
53)9*#6 T/L)6* U: # ; 7 534:) 5=)!!4748)*4; : >; 84#* ' <"=#! 7; 6 +)*#64)=!): \$ Q#-\$4: ?

4 5 /Intended for

/Shi ps



/This Certificate is valid until 2026 05 29 / May. 29,2031

!!"#&' CCS Fuzhou Branch

()*#

2026 05 29
+)', % - ./-0-1

! ~ # \$ % & ' ! () * + , - . / 0 1 2 ' ! 3 4 5 ! ~ 6
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or Rules with no version indication, their latest version (at the time of issuance of the certificate) applies to the certificate.



H: 6C!D; !W01.

J5: ;!)8*K!

J>##; 77484)=B&!14#; 7*3#>; 8#* ' 3*9!11BBB.881.;67.8;

UTN:LO-1MN-. -N.0.

N% V% JL)?#%N%; 7%V

O P & W/Product Description

T X[N](0001)

Q R /Name

^ _ - ` O /Value

a b /Unit

/ Test Report No.	TG2026043004		
/ Test Report Date	2026-04-28		
/ Laboratory:		Testing Center of Chengde City People's Government	Testing and
/ Test Address:		Banyu, Yanwu, Fu'an, Fujian, China	
/ Test Report No.	(2026)YJW04558		
/ Test Report Date	2026-03-17		
/ Laboratory:		Ji angsu Chengxi n Inspecti on Testi ng and	
Certi fi cati on Co. , Ltd.			
/ Test Address:	188	No. 188, Dongvai huan Road, Ji angyi n Ci ty,	
Ji angsu Provi nce			
/ Test Report No.	(2026)YJW04566		
/ Test Report Date	2026-03-17		
/ Laboratory:		Ji angsu Chengxi n Inspecti on Testi ng and	
Certi fi cati on Co. , Ltd.			
/ Test Address:	188	No. 188, Dongvai huans Road, Ji angyi n Ci ty,	
Ji angsu Provi nce			
/ Test Report No.	(2026)YJW07682		
/ Test Report Date	2026-04-28		
/ Laboratory:		Ji angsu Chengxi n Inspecti on Testi ng and	
Certi fi cati on Co. , Ltd.			
/ Test Address:	188	No. 188, Dongvai huans Road, Ji angyi n Ci ty,	
Ji angsu Provi nce			
/ Test Report No.	(2026)YJW07684		
/ Test Report Date	2026-04-28		
/ Laboratory:		Ji angsu Chengxi n Inspecti on Testi ng and	
Certi fi cati on Co. , Ltd.			
/ Test Address:	188	No. 188, Dongvai huan Road, Ji angyi n Ci ty,	
Ji angsu Provi nce			

/ Test Report No. (2026)YJW05670
/ Test Report Date 2026-05-11

drawings and documents approved by the Society. The factory should provide an active cooperation and necessary for the surveyor.

5.

Within the validity of the approval certificate, if cases occur that may cause the Society to suspend or withdraw the certificate, the manufacturer should take corrective actions in a prompt and effective